Page 12-1

POWER WAGON PARTS LIST

GROUP 12 - FENDERS AND SHEET METAL

FENDERS AND:SHEET METAL

90T9%61

_GL-20-Z1—AVIANDS 1INV,

YHANTS LNOYA

61-60-CZL—¥IHSVM

91-50-Z1—1108

921-60-Zl~=3DVvid

‘ N-.mo-m—l.._.mOmn_Dw

-10-Z1—¥3aN4

7-y0-Zl—CHIHS

1-21 @®ld

April 30, 1956 Supersedes Jan. 30, 1953.

Page 12-1

Printed in U.S.A.




Page 12-2 POWER WAGON PARTS LIST FENDERS AND SHEET METAL
sl MODEL CODES | panr
CODE PART NAME AND DESCRIPTION O S T wox | pw NO.
12-01-0 FRONT FENDERS
12-01-5  FENDER, Front,
2 T 11 - - 1 1 *1095 394
T - - 1 1 *1095 395
Nut (linh) 4 e v v o v v o v v w s o ot o anososnens - - 10 10 * 148 232
12-02-0 FRONT FENDER ANTI-SQUEAK AND FILLER
12-02-6 FILLER, to Body (specify 2 ft. of 1097 571) v v « « « + « » « - - * * ] emem aee
Rivet . 4 o i i i ittt i vt oot o v s n e e e aee s - - 12 12 * 113 194
12-02-15 ANTI-SQUEAK, to Frame Splash Shield to Fender
(specify by the 001) v v v o v v o s e o a o 0 s s o o oo - - * % * 313 073
Bolt, 5/16-24 X 1 1/4” & 4 v i v v s v o os o s s suena - - 10 10 * 181 610
12-04-0 FRONT FENDER SHIELD
12-04-4 SHIELD, to Frame Splash,
Right, . . s it i it i i e e i i e e e e e - - 1 1 *1095 450
1 I N A e - - 1 1 *1095 451
12-04-33 BRACKET, to Frame Splash Shield, Rear. ... ... .. .. - - 2 2 * 921 474
Bolt or Screw, 1/4"-20 x 1/2" (to frame) . . . v + ¢ o . & - - 4 4 * 120 628
Bolt (to brackets) v @ v v v v v o v v v v s 00 o 0 oo s oo - - 4 4 * 181 637
L L - - 4 4 * 120 369
Washer, 10K & v v v v e v e v o o6 o s e v s o aseas - - 4 4 * 120 382
12-05-0 FRONT FENDER SUPPORT
12.05-2 ° SUPPORT,
Fromt o o v v v v it i i e e e e e e - - 2 2 * 024 165
Rear, Right . . . . . v i i it i vt i v v e st s aiais - - 1 1 * 922 156
Left v v v i it i i e e e e e e e - - 1 1 * 922 157
Bolt, 7/16”-20 X 1 1/2" | & i i v v v o e s a s on e oo - - 4 4 * 181 670
12-05-15 BRACKET, Front Support Fender,
Right & .. it i i i it i i et e s e e e - - 1 1 *1095 400
T - - 1 1 *¥1095 401
Rear Support Frame, Right . . .. ... ... 000000 - - 1 1 * 022 144
1 N N I I I I T T LT P S - - 1 1 * 022 145
Bolt, 7/167-20 x 1" (to SUPPOTH). . + & 2 « o = « o o » o & 4 - - 6 - 6 * 181 666
Nut (front Support). v v v v o o ¢ 0% ¢ o s c70 o o s s o - - R X 6 * 179 247
Rivet . . . .0 i ettt i i i ittt an s v awe i - - 16 16 *¥ 104 266
Bolt or Screw, 5/16”-18 x 1.3/4" (to frame) . ... ... - - L4 4 * 133 851
Nut (10 Frame) o v v o o o o o o o sie s s » vo'a o s o's - - 4 4 * 271 506
12-05-16 BRACE, Front Support .. ... . veuvono s onson s - - 2 2 * 924 168
Bolt, 3/8"-24 x 1" (to fender). ., ... . e e e e - - 2 2 * 181 637
Bolt, 7/16"-20 x 1 1/4" “(to radlator)‘. e 4 e b s e m e - = 2. b2 * 181 668
12-05-19 WASHER Front Support Brace to Fender Screw Lock., . . . - - 2 L2 *1093 885
12-05-36 SCREW, Rear Support to Fender, w/WASHER. . . . v\ + . . - - R S8 *1197 802
FrontSupporttoRadlator..;.............-... - - 02 2 *1197 802
12-05-37 WASHER, Support to Fender Screw LocK . oo v o4 v « « s - - 2 2 *1093 769
Frame Bracket to Support Screw Lock. . . v v v v e e . s - - 6 6 *1093 769
Rear Support Frame Bracket to Frame Screw Tock .... e B 4 4 *1093 769
'!2-18-0 REAR FENDERS SR
12-18-5 FENDER, Rear, . ) e T
2 L 1.2 S o | *1095 529
T S 1.2 FRRTES R 1 *1095 530
23T T - 0 1 *1279 042
Left , ..., P P - 1 3 o 1 *1979 043
Bolt, 5/16"-24 x 3/4" (to body) s e s e e e e s e e e - - Tk * * 181 595
Bolt, 5/16"-24 x 1” (to running board) P - - * * * 181 608
Nut............................. - - * * * 120 368
Washer, plain . . . . o v v v it it vttt v v o on v ’ - * * * 120 387
12-18-32 WASHER, to Runnlng Board Screw LoCK,. o v ¢ ¢ s a0 0 o s o 1, 2 * * *1097 771
¥ Indicates use as required Prices - and - spemf:catlons subject to change without notice.
B Indicates parts not listed in any previous parts books. * Indicates change oraddition.
Series No. (| indicates B.l1 Series) (2 indicates B-2 Series) (3 indicates B-3 Series) (4 indicates B-4 Series)

Series No. (I indicates C-1 Series) (3 indicates C-3 Series)
Whefe dash (-) is shown in Series Column Part is for All

"Page 12-2

Printed in US.A.
April 30, 1956 Supersedes Jan. 30, 1953.



PARTS LIST

FENDERS AND SHEET METAL POWER WAGON Page 12-3
: N : B c MODEL CODES PART
SERIES| SERIES
CODE . PART NAME AND DESCRIPTION NO. NO. WDX PW NO.
12-18-0 REAR FENDERS - Coni’d
19-18-32 WASHER, to Running Board Screw TOCK, » o o o0 o0 sass | 3,4 - * * *1561 065
12-18-34 WASHER, to Body LocK . . o v o v o s s s s e v v o0 v v e v 1,2 * * *1561 065
3,4 - * * *1097 771
12-18-40 SCREW, Rear Fenderto Body . . « s v ¢« s o s 00 o v 0 e v 3,4 - 12 *1275 479
NNUE . o o « o o s « o s o o s 0 s 8 8.3 0 0 s o o 8 8 o ¢0 80 - - * * * 120 368
12-18-54 SUPPORT, REAr . o o o « ¢+ s s s s s ¢ s s 2 s 2 e 000 e o0 - - 2 2 *1095 537
Bolt, 3/8"-16 x 3/4" (to fender). v o o s 0 o s 0 0 b0 s s - - 4 4 * 180 120
NUL o v o e v o oo s s s asonssosscnnssnsns - - 4 4 * 120 369
Bolt, 7/16”—20 K17 (ko frame) « « o s o v s 0 s 0 s 0w - - 4 4 * 181 666
12-18-58 WASHER, Rear Support to Frame Screw ToCK o v o o0 oo - - 4 4 *1093 769
‘ - - 4 4 *1093 885
12-20-0 REAR FENDER WELT
{3-30-2  WELT (Gpecily Dy tHe T00L) . ¢ + o o ¢ v o o s o e v s oo e sl = - x * * 356 513
12-21-0 REAR FENDER BRACKET
12-21-1 BRACKET, Rear SUPDOTE FENUET + &+ + o « o o s s ¢ 5 o 0 0 v » - 2 2 *1095 535
RIVEL o o o ¢ « o s o 5 s o s o o s ¢ o s 8 s & 8 8 ¢ s 8o oo - 2 2 * 118 061
12-26-0 RUNNING BOARDS
12-26-2 BOARD,Right....................'...... - - 1 1 *1095 594
LEf o v oo ensvnseanossnnossossssesene| = - |1 1 #1095 595
Bolt, 5/167-18 X 3", v v v v v v s s e s s a s a0 s o n s - - 12 12 * 126 662
NUL & v o o o o o o o o o 5 0 ¢ 6 o 0 0 s a2 8 8 8 s 0 s s o - - 12 12 * 120 376
12-31-0 ENGINE DUST PAN
12-31~2 PAN, Dust, RIDE .. v s s e o o s v v v o a s v v v 0w ass - - 1 1 * 921 920
7 A I R I I A - - 1 1 * 921 921
ScreW, LONE .+ o o o s o s o s s v s oo v n oo n s o - 2 2 * 180 077
' Bolt, 5/16"-18 x 3/4” (Short) « v v v v v v v s s s oo v o | = 4 4 * 180 075
Washer, 10CK .. oo v ot v s v oo o v s oo nn o - - 6 6 * 120 214
12-31-5 SCREW, Short . . v o v s s v s s e o n s s s s 0 s oo oon - - 4 4 * 617 049
NOTES

+ Indicates use as required
H Indicates parts not listed in any previous parts books.

Series No. (I indicates B-1 Series) (2 indicates B-2 Series) (3 indicates B-3 Series)

Series ‘No. (1 indicates C-| Series) (3 indicates C-3 Series)
Where dash (-) is shown in Series Column Part is for All

Page 12-3

Prices and specifications subject to change without notice.

* Indicates change or addition.
{4 indicates B-4 Series)

Printed in USA.
April 30, 1956 Supersedes Jan. 30, 1953.




Page 12-4 . POWER WAGON PARTS 'LIST FENDERS AND SHEET METAL

e ‘ B c MODEL CODES PART
CODE PART NAME AND DESCRIPTION SERIES SERIES [———- NO. -
: : "NO. | NO. WDX PW : (
. ) . : \
NOTES
®'Indicates use as: required i Prices and specifications subject to change without notice. M.

B Indicates parts not listed in any previous.parts books.

Series No. (I indicates B-1 Series) (2 indicates B-2 Series) (3 indicates B-3 Series) (4 indicates B-4 Series) .

Series No. (I indicates C-l Series) (3 indicates C.3 Series) (3 - Printed in. US.A,

Where dash (-) is shown in Series Column Part is for All April 30, 1956 Supersedes Jan. 30, 1953,
Page 12-4



